
SUMMARY OF PRODUCT CHARACTERISTICS  

 

1. NAME OF THE MEDICINAL PRODUCT  

 

POLTEOFİLİN 200 MG/100 ML  INJECTABLE SOLUTION FOR I.V. INFUSION 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION  

Active ingredients:  

Each 100 ml solution contains 200 mg anhydrous theophylline. 

 

Excipients: 

See section 6.1 for excipients. 

 

3. PHARMACEUTICAL FORM  

Sterile, apyrogen and single-use solution for intravenous infusion that does not contain 

antibacterial substances 

− Osmolarity: 263 mOsm/l 

− pH: 4.5 (3.5 –6.5) 

− Content of calories: 170 kcal/l 

 

4. CLINICAL PROPERTIES 

4.1. Therapeutical indications 

− Treatment and prevention of asthmatic symptoms  

− Prevention and treatment of reversible bronchospasm symptoms seen in chronic 

bronchitis and emphysema. 

 

4.2. Posology and method of administration 

Posology/ Frequency and period of administration  

The optimum theophylline level that will cause the least toxicity is in 10-20 microgram/ml 

range. Levels exceeding 20 microgram/ml can cause toxic effects. Particularly under 

conditions known to cause decreases in theophylline clearance (see: section 4.4), toxicity can 

be seen even at levels between 15 and 20 microgram/ml. The dose of theophylline required 

for reaching the therapeutical dosage varies from one patient to another because of the 

differences in excretion. Because of the differences of excretion and the relative narrowness 

of the therapeutical range of blood level, theophylline dose must be determined individually 

for each patient. Monitoring the serum theophylline levels during treatment is recommended. 

Since theophylline does not pass to fatty tissue, the dosage must be calculated as mg/kg based 

on the ideal body weight. 

 

For the intravenous administrations or rapidly absorbed theophylline preparations, 

administrations with intervals of 6 hours are recommended for children in general, with the 

purpose of ensuring fixed blood levels and the best clinical response. However, 

administrations with intervals of 8 hours will suffice in adults, because the drug is eliminated 

from the body more slowly. 



 

In adults and children needing higher dosages, another preparation with slower absorption can 

be preferred to ensure administrations with longer intervals and/or smaller changes in serum 

levels at certain dose ranges. 

 

When shifting from a preparation with rapid release to another preparation with slower 

preparation, the dose administered must remain same and the intervals between 

administrations must be re-adjusted. 

 

Theophylline can be administered intravenously with intervals or continuously using a 

calibrated infusion device both for loading dose and maintenance therapy. The amount of 

theophylline administered per minute must not exceed 25mg in both modes. The total amount 

that will be administered can be selected from the tables below. 

 

Acute asthma symptoms that require emergency theophylline therapy  

Patient Group (patients that have 

not used theophylline previously) 

Loading 

dose 

 

Maintenance dose 

within the following 

12 hours 

Maintenance dose 

after the first 12 hours  

Children between 6 months and 9 

years of age  

5 mg/kg 4 mg/kg every 4 

hours 

4 mg/kg every 6 hours  

Children between 9 and 16 years 

of age and smoker adults  

5 mg/kg  3 mg/kg every 4 

hours 

3 mg/kg every 6 hours 

Nonsmoker adults without 

concomitant diseases  

5 mg/kg 3 mg/kg every 6 

hours 

3 mg/kg every 8 hours 

 

Elderly patients with cor 

pulmonale 

5 mg/kg 2 mg/kg every 6 

hours 

2 mg/kg every 8 hours 

 

Patients with congestive cardiac 

failure or liver disease  

5 mg/kg 2 mg/kg every 8 

hours 

1-2 mg/kg every 12 

hours 

 

Patients who have been using theophylline previously: 

If possible, the route, form, period and amount of the last theophylline dose of the patient 

must be determined (1 mg anhydrous theophylline is equivalent to approximately 1.25 mg 

aminophylline dihydrate.). 

 

The theophylline loading dose to be administered must be determined based on the fact that 

each 0.5 mg/kg theophylline to be used will increase the serum theophylline level by 1 

microgram/ml. Ideally, the loading dose can be given up only if reaching the required serum 

concentrations is likely to be reached rapidly. If this is not possible, the doctor must prefer 

that dose with the smallest risk. In case respiratory distress that a certain level of risk should 

be afforded, the theophylline in the rapidly absorbed form administered intravenously with a 

loading dose of 2.5 mg/kg will increase the serum concentrations by about 5 microgram/ml. 

The risk of any potentially dangerous adverse effect will be small in this dose, unless the 

patient is not already in the status of theophylline toxicity. 

 



After this adjusted loading dose, the treatment will be continued with maintenance doses 

recommended for those that theophylline is being administered for the first time. 

 

Posology/ Frequency and period of administration in chronic treatment  

Slow titration is preferred in the clinic generally. The starting dose of anhydrous theophylline 

is 16 mg/kg/24 hours or 400 mg/24 hours. The regime that will require the use of smaller dose 

must be preferred. It will be administered by dividing the dose for administrations with 

intervals of 6 - 8 hours. The determined dose can be increased every 3 days by 25% of the 

initial dose as tolerated by the patient or till the maximum dosage is reached. 

 

The maximum dosage in cases where serum concentrations cannot be measured (it must 

not be attempted to reach any dosage that cannot be tolerated) 

Maximum Theophylline Dose according to age  

Age Maximum daily dose
1
 

1 – 9 years of age 24 mg/kg/day 

9 – 12 years of age 20 mg/kg/day 

12 – 16 years of age 18 mg/kg/day 

> 16 years of age 13 mg/kg/day 
1 

So that the indicated dose of 900 mg will not be exceeded; whichever is smaller  

 

Note: Monitoring the serum theophylline dose is recommended to determine the most suitable 

theophylline. However, this cannot always be possible. Therefore, patients must be followed 

closely for signs of intoxication. The recent data show that it is possible to keep the risk of 

toxicity at the lowest level and to reach the therapeutical serum levels by suing the doses 

recommended above in most of the patients. However, the risk of reaching the serum 

concentrations to toxic levels remains, even small. 

 

Adverse effects related to theophylline are commonly seen where the serum levels of the 

preparation exceeds 20 microgram/ml. Dose adjustments based on serum theophylline levels 

can be made as indicated in the table below. 

 

Dose adjustment according to serum theophylline levels 

Serum theophylline level Administration 

Too low 5 – 10 

microgram/ml 

 

Dose will be increased every 3 days by 25% of the 

initial dose till the required clinical response as 

acquired or the required serum concentration is 

reached. 

In the required level 

 

10 – 20 

microgram/ml 

 

Dose will be maintained if tolerated by the patient. 

Serum theophylline level will be measured with 

intervals of 6 – 12 months. 

Too high  20 – 25 

microgram/ml 

The dosage being administered will be reduced by 

10%. Serum theophylline level will be measured 3 

days later. 



25 – 30 

microgram/ml 

 

The next dose will be skipped, and the following 

doses will be reduced by 25%. Serum theophylline 

level will be measured 3 days later. 

> 30 

microgram/ml 

 

The next two doses will be skipped, and the 

following doses will be reduced by 50%. Serum 

theophylline level will be measured 3 days later. 

Oral treatment must replace the intravenous theophylline level as soon as proper improvement 

is obtained. 

 

Parenteral preparations must be visually checked before administration to make sure that there 

are no particles contained or for any color changes. It is recommended that the application set 

will have a filter for the use of parenteral preparations, if possible. 

 

Route of administration: 

Like all solutions contained in Polifleks bags, POLTEOFİLİN-200 also must be administered 

through the intravenous route through sterile application sets. Since posology will be adjusted 

based on the response of the patient, no additional solutions or drugs must be added to the 

bag. 

 

Special populations: 

Renal/ hepatic impairment:  

There is no additional information related to renal/liver failure. However, in case theophylline 

clearance has been reduced for any reason, for example, because of lifer functional 

impairment, serum levels can increase and toxicity can occur even when administered in 

conventional doses. High levels of drug continue in these patients even after the treatment is 

stopped. 

 

Paediatric population: 

This preparation must be used in infants younger than 6 months of age only when absolutely 

necessary because of significant metabolic differences (See: Section 4.4). 

 

Use within the 1
st
 year after birth: 

Age Initial maintenance dose  

Premature neonates: 

− Within the first postnatal 24 days 

− In the period after the 24
th

 day  

 

− 1 mg/kg, every 12 hours 

− 1.5 mg/kg, every 12 hours 

 

Within the period between the first 6 weeks 

and 52th week: 

− Till the 26
th

 week  

− Between the weeks 26 and 52 

 

[(0.2 x age in weeks) + 5 ] x kg = dose for 24 

hours in mg  

− Administered by dividing into equal doses 

with 8-hour intervals 

− Administered by dividing into equal doses 

with 6-hour intervals  

 

 



Geriatric population: 

Adult doses will be used in geriatric population also. However, if theophylline clearance is 

reduced because of any reason (for example, in males older than 55 years of age), serum 

levels can increase and toxicity can occur even administered with conventional doses. The 

high drug doses will continue in such patients even after the preparation is stopped. 

 

4.3 Contraindications  

− Patients with allergic reactions (hypersensitivity) in their history against theophylline, 

dextrose or any inactive ingredient of the product, 

− Patients with active peptic ulcer or active gastritis, 

− POLTEOFİLİN-200 use in patients with acute porphyria. 

− Use in infants younger than 6 months of age is not recommended. 

 

4.4 Special warnings and precautions for use  

Status Asthmaticus: 

This is a condition that requires emergency intervention and generally does not respond to 

conventional bronchodilators. Treatment commonly requires parenteral administration and 

monitoring of the patient in the intensive care unit. 

 

When rapid response to bronchodilators cannot be obtained during the episodes in asthmatic 

patients, additional drugs including corticosteroids must be administered. 

 

Theophylline intake in excessive amounts can cause toxicity. Determining the serum 

theophylline levels is recommended to obtain optimum benefit without taking risk. Toxicity 

risk will increase when serum theophylline levels are higher than 20 microgram/ml (the level 

will be higher than 25 microgram/ml in 75% of the patients). It is not easy to reach levels 

exceeding 20 microgram/ml when used in the recommended dosages. However, if 

theophylline clearance is reduced for any reason (e.g. in patients with liver functional 

impairment particularly males older than 55 years of age, in patients with cardiac failure, 

long-lasting fever and children younger than 1 year old), serum levels can increase even when 

the drug is administered in conventional doses and toxicity can occur. High drug levels 

continue in these patients even after the administration of the preparation is stopped. 

 

When toxicity occurs, ventricular arrhythmias, convulsions and even death can follow without 

any warning signs. Less serious findings of toxicity (e.g. nausea, restlessness) can be seen 

frequently at the initiation of treatment; however, these are generally temporary. 

 

If these symptoms are seen during the maintenance therapy, it must be considered in the first 

place that serum concentration is over 20microgram/ml. 

 

Cardiac effects: 

Dysrhythmia can be seen in many patients with high theophylline levels. Preparations 

containing theophylline can cause deterioration of the existing arrhythmias. When any 

significant changes are seen in heart rate or rhythm, patient must be monitored and 



investigated v. Tachycardia can be seen in many patients needing theophylline in relation with 

the underlying disease. 

 

Drugs including morphine, curarium and stilbamidine must be used carefully in patients with 

obstruction in their respiratory tracts, because they can cause histamine release. These drugs 

can also depress respiration that can result in respiratory failure. Other drugs must be 

preferred if conditions allow it. 

 

Solutions containing dextrose must not be administered through same set with blood, because 

pseudo-agglutination or hemolysis can occur. 

 

Solutions used intravenously can cause fluid overload that can result in dilution of serum 

electrolyte concentrations, over hydration, congestive conditions or pulmonary edema. The 

solution must not be used if is not clear or if the packaging has been broken. 

 

Since the mean half-life is shorter in smokers, higher dosages can be required as compared to 

nonsmokers. Theophylline must not be administered together with other xanthine derivatives. 

 

Theophylline must be used carefully in severe cardiac disease, severe hypoxia, hypertension, 

hyperthyroidism, acute myocardial injury, cor pulmonale, congestive cardiac failure, liver 

diseases, in the elderly population (particularly elderly males), epilepsy patients and neonates. 

Theophylline administration particularly in patients with congestive cardiac failure requires 

special care.Serum levels of theophylline in such patients frequently stay high after stopping 

of the administration of the preparation (See: Section 5: Pharmacological Particulars). 

 

Theophylline must be used carefully in patients with peptic ulcer.  Although symptom related 

to the gastrointestinal system are rather of central origin and seen at the serum levels of the 

preparation exceeding 20 microgram/ml, theophylline can cause local irritation in the 

gastrointestinal system, even rarely. Deterioration of reflux disease, aspiration of airway 

obstruction can be seen in relation with the pressure decrease in the lower esophageal 

sphincter. Clinical evaluations and periodic laboratory tests must be carried out to monitor the 

changes in the acid-base balance and electrolyte concentrations in the long-term parenteral 

treatments and whenever the status of the patient requires it. 

 

Precautions for pediatric use: 

Sufficient clinical trials have not been performed related to the use of theophylline in children 

younger than 1 year of age; however, there are findings indicating that toxic serum levels can 

occur even when used in older children with the recommended dosages. 

 

The benefit to be obtained and the risk to be created must be evaluated carefully when it will 

be used in this age group. 

 

Theophylline must be used in children younger than 6 months of age only when it is 

absolutely necessary because of the metabolic differences. 



4.5 Interaction with other medicinal products and other forms of interaction  

Preparation that lower the Theophylline Level  

Amino glutethimide 

Barbiturates 

Active coal 

Hydantoins
2
 

Ketoconazole 

 

Rifampin 

Smoking and using 

marijuana 

Sulfinpyrazone 

Sympathomimetics 

Empathomimetics (beta-

agonists) 

Thioamines
3
 

Carbamazepine
1
 

Isoniazid
1
 

Ritonavir 

 

Preparations that Increase Theophylline Level 

Allopurinol 

Beta-blockers (non-selective)  

Calcium channel blockers 

Cimetidine 

Oral contraceptives  

Corticosteroids 

 

Disulfiram 

Ephedrine  

Influenza vaccine 

Interferon 

Macrolides  

Mexiletine 

Fluconazole 

 

Quinolones  

Thiabendazole 

Thyroid hormones
4
 

Carbamazepine
1
 

Isoniazid
1
 

Loop diuretics
1
 

Fluvoxamine  

Methotrexate  

Zafirlucaste 

 
1
Can increase or decrease theophylline level 

2
Hydantoin level can also decrease 

3
Increases theophylline clearance in patients with hyperthyroidism  

4
Decreases theophylline clearance in patients with hypothyroidism  

 

Benzodiazepines: Although pharmacokinetics of benzodiazepines does not change, their 

sedative effect can be antagonized by theophylline. Their concomitant use can be beneficial in 

reversing the sedation created by benzodiazepines. 

 

Beta-agonists: The have synergistic effects under in vitro conditions with theophylline. It has 

been shown that they have effects that increase the effects of theophylline under in vivo 

conditions. 

 

Halotane: Concomitant use with theophylline had caused arrhythmia related to 

catecholamine. 

 

Ketamine: Concomitant use with theophylline had resulted in extensor-type convulsions. 

 

Quinolones: Frequency of convulsions can increase. 

 

Lithium: Plasma levels can be reduced by theophylline. 

 



Non-depolarizing muscle relaxants: Neuromuscular block can be reversed by theophylline 

in dose-dependent fashion. 

 

Propofol: Theophylline can antagonize the sedative effect of propofol. 

 

Ranitidine: It has been reported that theophylline plasma levels are increased by ranitidine. 

In this case, increases in the pharmacological and toxic effects of theophylline are expected. 

However, it has been reported in many controlled studies that this drug interaction has not 

occurred. It is seen rarely. 

 

Tetracyclines: They increase the frequency of adverse effects related to theophylline when 

used together. 

 

Noncompliance can be seen when the following substances are added to solutions 

containing theophylline:  

Anileridine hydrochloride, ascorbic acid, chlorpromazine, codeine phosphate, corticotropin, 

dimenhydrinate, epinephrine hydrochloride, erythromycin gluceptate, hydralazine 

hydrochloride, hydroxizine hydrochloride, insulin, levorfanol tartarate, meperidine 

hydrochloride, methadone hydrochloride, methicillin sodium, morphine sulfate, noradrenalin 

bitartarate, oxytetracycline hydrochloride, papaverine hydrochloride, penicillin-G potassium, 

phenobarbital sodium, phenytoin sodium, procaine hydrochloride, prochlorperazine maleate, 

promazine hydrochloride, prometazine hydrochloride, tetracycline hydrochloride, vancomycin 

hydrochloride, B and C vitamin complex. 

 

Theophylline has the potential of interacting with drugs containing Hypericum perforatum 

(St. John’s wort). This interaction is dependent on the induction of isoenzymes of the P450 

system. The blood concentration and therapeutical effects of the drug can decrease as a result 

of this interaction. Furthermore, if the use of the products containing the herb called “St. 

John’s wort” is terminated; toxic effects can be seen related to the increase of blood levels of 

theophylline. 

 

Interactions with Laboratory tests: 

Clinical evaluations and periodic laboratory tests must be carried out to monitor the changes 

in the acid-base balance and electrolyte concentrations in the long-term parenteral treatments 

and whenever the status of the patient requires it.  

 

4.6 Pregnancy and lactation 

General recommendations  

Pregnancy category: C. 

 

Women of childbearing potential /Contraception 

There are no known effects.  

 

 



Pregnancy  

Studies carried out on animals are inadequate as regards the effects on pregnancy and/or 

embryonic /fetal development and/or natal/ postnatal development (see: Section 5.3). 

Potential risks on humans are not known. 

 

Whether or not theophylline causes fetal damage if used in pregnant women, or if it causes 

impairment on ability of fertility are not known. Theophylline must be used in pregnant 

women only when it is absolutely necessary. 

 

Theophylline can pass to the placenta. Apnea related to theophylline withdrawal has been 

reported in a neonate. 

 

No congenital malformations related to theophylline have been reported. 

 

Lactation  

Theophylline is excreted to the breast milk with milk/plasma ratio will be 0.7., and can cause 

toxicity symptoms in breastfed infants. Importance of the preparation for the mother must be 

evaluated and a decision must be made either for stopping breastfeeding or withdrawal of the 

preparation.  

 

Fertility 

There are no known effects. 

 

4.7 Effects on ability to drive and use machines  

POLTEOFİLİN-200 is a preparation used intravenously; therefore, driving or using machines 

is impossible during the use of solutions administered through infusion. There is no 

information related to its effects on driving or use of machines in the period following 

administration. Together with this, patients must be warned about the possibility of the 

impacts on driving or using machines in the period following administration. 

 

4.8 Undesirable effects  

Adverse reactions related to theophylline are generally mild when serum theophylline levels 

do not exceed 20 microgram/ml, and the symptoms include only caffeine-like temporary 

adverse reactio0ns including nausea, vomiting, headache or sleeplessness. However, when 

serum theophylline levels exceed 20 microgram/ml, a wide adverse reaction spectrum 

including intractable vomiting, cardiac arrhythmias and intractable convulsions that can be 

lethal (See: Section 4.9, Overdose and treatment). 

 

The adverse reactions reported for the cases that serum theophylline levels do not exceed 20 

microgram/ml during the use of POLTEOFİLİN-200 are listed below. The following 

terminology has been used for classification: Very common (≥1/10); common (≥1/100 to 
<1/10); uncommon (≥1/1,000 to <1/100); rare (≥1/10,000 to <1/1,000); very rare (<1/10,000), 

and unknown (available data do not allow deciding) 

 



Nervous system disorders 

Unknown: Headache; Sleeplessness; Irritability; Restlessness; Convulsions* 

 

Cardiac disorders 

Unknown: Multifocal atrial tachycardia and flutter** 

 

Gastrointestinal disorders 

Unknown: Nausea; Vomiting; Diarrhea 

 

Musculoskeletal and connective tissue disorders  

Unknown: Fine tremors in skeletal muscles; 

 

Renal and urinary disorders 

Unknown: Temporary diuresis 

 

Surgical and medical procedures*** 

Unknown: Febrile reactions; infection in the injection site; venous thrombosis or phlebitis 

starting the injection site and spreading; extravasation and hypervolemia  

* Seen in individuals with an underlying neurologic disease or in elderly patients. 

Convulsions seen in the elderly patients with serum theophylline levels lower than 20 

microgram/ml can be related to the reduced protein binding found in these patients and the 

secondary increase in the rate of unbound and active theophylline rate in serum. In general, 

convulsions seen in individuals with serum theophylline levels lower than 20 microgram/ml 

have a milder course as compared to those with high serum concentrations related to any 

possible overdose (convulsions are generally temporary, they respond to anticonvulsant 

therapy and does not leave neurologic sequels.  

** When serum theophylline levels > 15 microgram/ml in patients with hypoxia secondary to 

COPD  

*** Adverse effects that can be seen as a result of application technique  

Infusion must be stopped in case of adverse effects, the patient must be evaluated, proper 

therapeutical measures must be taken and the residual drug within the bag must be kept for 

examination if needed. 

 

4.9 Overdose and treatment  

Anorexia, nausea, vomiting, nervousness, sleeplessness, headache, tachycardia, extrasystoles, 

tachypnea, fasciculations and tonic/clonic convulsions can be seen in overdose. 

 

Convulsions and ventricular arrhythmias can be the first signs of toxicity. Hyperamylasemia 

suggesting pancreatitis has also been seen. Other findings of toxicity have been stated in the 

section on adverse effects. 

 

Unless the serum levels of theophylline do not exceed 100 microgram/ml, symptoms related 

to acute overdose can be better tolerated as compared to the more serious symptoms related to 

chronic overdose (serum theophylline levels higher than 40 microgram/ml). Hypokalemia, 



hypercalcemia, hyperglycemia and decreases in the serum bicarbonate concentration are seen 

more frequently in acute overdose. 

 

In case of convulsions, it must be attempted to keep the airways of the patient open, oxygen 

must be administered, contractions must be controlled with intravenous diazepam (0.1 - 0.3 

mg/kg; maximum 10 mg), vital signs must be monitored and blood pressure must be kept 

normal, and sufficient hydration of the patient must be provided for. In case of coma 

following convulsions, it must be continued to keep the airways open and to deliver oxygen. 

Supporting therapies and hydration treatment must be continued while waiting for the drug to 

be metabolized. Cardiac functions must be monitored continuously. Verapamil can be used in 

case of atrial arrhythmias. Lidocaine or procainamide can be used for ventricular arrhythmias. 

IV fluid treatment must be used for dehydration, impairments of acid-base balance and 

hypotension. Vasopressor preparations can be used to correct hypotension. Ventilation 

support will be required in case of apnea. Hyperpyrexia must be treated with cold applications 

or hypothermic blankets particularly in children. 

 

Patient must be monitored till the theophylline serum levels fall below 20 microgram/ml; 

secondary increases related to the re-distribution of the preparation can be seen. 

 

Hemoperfusion with carbon will rapidly remove theophylline from the circulation; its use can 

be needed in cases where the level of the preparation exceeds 60 microgram/ml, even if there 

are no significant toxicity findings. Forced diuresis, peritoneal dialysis or extracorporeal 

methods can be insufficient. Hemodialysis can eliminate 36-40% of theophylline in serum. 

 

5.1 PHARMACOLOGICAL PARTICULARS  

Pharmacotherapeutic group:  Other systemic drugs used in obstructive respiratory tract 

diseases / Xanthines  

ATC code:    R03DA04 

 

Theophylline is a bronchodilator and smooth muscle relaxant that directly relaxes the smooth 

muscles in bronchi and pulmonary blood vessels. It stimulates the central nervous system and 

increases diuresis and gastric acid secretion, reduces the lower esophageal sphincter and 

suppresses the uterine contractions. Theophylline also stimulates the respiratory system 

centrally. 

 

Effects of theophylline are related to the inhibition of phophodiesterase and increase of the 

intracellular cyclic AMP levels and consequent relaxation of the smooth muscles. However, 

this effect is ignorable in the therapeutical levels of the preparation. Other effects in the 

therapeutical levels of the preparation are as follows: 

 

Inhibition of the extracellular adenosine (causes bronchoconstriction) is the main action 

mechanism. Stimulation of the endogen catecholamines is not determinative in the action 

mechanism. Its agonistic effect on prostaglandins (PGE2 and PGF2α) is directly effective on 

the mobilization of intracellular calcium, and results in relaxation of smooth muscles and 



beta-adrenergic agonist effect on airways. It also inhibits the histamine secretion from mast 

cells at concentrations that can be reached in vivo. Although it has been shown with in vitro 

studies that beta-agonists (isoproterenol) that stimulate adenyl cyclase and increase the 

intracellular cyclic AMP levels and theophylline have synergistic effects, no such effect could 

be shown on patients. More studies are required to determine whether or not theophylline and 

beta-agonists have in vivo synergistic effects. Tolerance does not develop against the chronic 

use of theophylline. 

 

5.2 Pharmakokinetic Properties  

Absorption: 

Since POLTEOFİLİN-200 is a product developed for intravenous administration, there is no 

information available in this section. 

 

Distribution, biotransformation and elimination: 

Theophylline is bio-transformed in the liver by 85–90% and turns into 1,3-dimethyl uric acid, 

3-methyxanthine and 1-methyl uric acid. 3-methyxanthine accumulates about 25% of the 

theophylline concentration. 

 

Excretion is through the kidneys. Less than fifteen percent of the preparation is excreted 

unchanged. The kinetics of excretion is variable; the plasma excretion half-life is 3-15 hours 

in nonsmoker adults, 4-5 hours in smoker adults (1-2 packages daily), 1-9 hours in children, 

and 20-30 hours in premature neonates. A portion of theophylline is metabolizes to caffeine in 

neonates. 

 

Fifty percent of theophylline will be excreted unchanged in the premature neonates and 

caffeine metabolite can accumulate. 

 

Characteristic features of patients  

The increase in theophylline clearance in relation with smoking is probably related to the 

stimulation of the enzymes that metabolize the drugs. This does not readily return to normal 

by quitting smoking. A period between 3 months and 2 years is required for the effects of 

smoking on the pharmacokinetics of theophylline to return to normal. 

 

Half-life will also increase in congestive cardiac failure, alcoholism, in conditions where the 

liver functions are reduced, respiratory tract infections and in patients who receive cimetidine 

or antibiotics including erythromycin or clindamycin. The rate of excretion from the body can 

slow down in long-term fever. The total clearance is relatively not affected in renal failure. 

 

The mean clearance of theophylline in children older than 6 months of age is 1.45 ± 0.58 

ml/kg/minute, and the mean half-life is about 3.7 ± 1.1 hours. 

 

The mean clearance in adults with uncomplicated asthma and nonsmokers is 0.65 ± 0.19 

ml/kg/minute, and the mean half-life is about 8.7 ± 2.2 hours. 

 



Clearance of theophylline from the body in neonates is extremely slow. Half-life can be 

increase up to 24 hours. This condition will continue till the infant reaches 3-6 months of age. 

 

5.3 Pre-clinic safety data  

Long-term carcinogenicity studies have been carried out on rats and mice (oral doses of 30-

150 mg/kg and 5-75 mg/kg, respectively), and their results are being waited for. 

 

Genotoxicity of theophylline was investigated in vivo in Ames salmonella and in vitro with 

cytogenetics, micronucleus and Chinese guinea pig ovary tests, and no genotoxic effects were 

found. 

 

In a 14-week reproduction study, theophylline, which was orally administered to B6C3F1 

mouse couples in dosages of 120, 270 and 500 mg/kg (dosages about 1 to 3 folds of human 

dosages in mg/m²), had affected fertility as proven with the decrease in the numbers of 

offspring at one gestation, decreases in the numbers of labor per fertile couples and decreases 

in live births for medium-high dosages as well as the increases in the pregnancy periods at 

high doses. 

 

In a 13-week toxicity study, theophylline was administered to F344 rats and B6C3F1 mice in 

40-300 mg/kg oral doses (dosages about 2 folds of human dosages in mg/m²). 

Systemic toxicity including the reducing of testicular weight was observed in both species. 

 

6. PHARMACEUTICAL PARTICULARS  

6.1 List of excipients 

Dextrose monohydrate 

Water for injection 

Sodium hydroxide (for pH adjustment where needed) 

 

6.2 Incompatibility  

Noncompliance can be seen when the following substances are added to solutions containing 

theophylline:  

Anileridine hydrochloride, ascorbic acid, chlorpromazine, codeine phosphate, corticotropin, 

dimenhydrinate, epinephrine hydrochloride, erythromycin gluceptate, hydralazine 

hydrochloride, hydroxizine hydrochloride, insulin, levorfanol tartarate, meperidine 

hydrochloride, methadone hydrochloride, methicillin sodium, morphine sulfate, noradrenalin 

bitartarate, oxytetracycline hydrochloride, papaverine hydrochloride, penicillin-G potassium, 

phenobarbital sodium, phenytoin sodium, procaine hydrochloride, prochlorperazine maleate, 

promazine hydrochloride, prometazine hydrochloride, tetracycline hydrochloride, vancomycin 

hydrochloride, B and C vitamin complex. 

 

6.3 Shelf life 

Shelf life is 24 months. 

 

 



 

6.4 Special precautions for storage  

There are no special conditions for storage. It must not be exposed to high temperatures and 

must be kept at room temperature under 25°C. 

 

6.5 Nature and contents of the packaging  

In 100-ml PVC and PP-Polifleks bags 

 

6.6 Destruction of the residual materials human medicinal product and other special 

precautions  

Do not dispose of expired or unused drugs! Give to the collection system determined by the 

Ministry of Environment and Urbanization.  

 

7. MARKETING AUTHORISATION HOLDER 

POLİFARMA İLAÇ SAN. VE TİC. A.Ş. 
Vakıflar OSB Mahallesi  
Sanayi Caddesi No: 22/1 59930 

Ergene/Tekirdağ/TURKEY 

Tel: +90 282 675 14 04 

Fax: +90 282 675 14 05 

 

8. MARKETING AUTHORISATION NUMBER(S) 

240/63 

 

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION  

Date of First Authorisation: 22.02.2012 

Renewal of the Authorisation: 

 

10. DATE OF REVISION OF THE TEXT 

29.06.2018 


